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TR SR Y R P TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
##47 (Sample Submitted By)  : i@ ®% 4 22 (LUDAVI INTERNATIONAL CORP.)

. & 4-(Sample Description) :  LUDAVI WATER BOTTLE (LUDAVI &7 -kigsg¥ )

&1t 7 (Sample Material) . PA6/12
% A B (Country of Origin) : o (TAIVAN)
Jz ¢ p #p (Sample Receiving Date) : 2016/06/28
B2 B¥ (Testing Period) : 2016/06/28 TO 2016/07/06

B2 £ (Test Requested)
BIE A S FRMANE R B TS &g (FDA) 21 CFR 177.1500 Nylon 6/12:& 7 ipl3&. RIG#IE B 3 SRRl
#FRE L. / As specified by client, with reference to U.S. Food and Drug Administration (FDA) 21 CFR
177.1500 Nylon 6/12 to conduct test. Please refer to result table for testing item(s).

BEE 2% (Test Results) : R T - F (Please refer to next pages).
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P2 % (Test Results)

INC.

#l5EF% = (PART NAME)No. 1

5.8 (No. ) : CT/2016/61116

p 2 (Date) : 2016/07/06

P g ¢ % g (TRANSLUCENT-BLUE PLASTIC BOTTLE)

P #c(Page) : 2 of 3

i i (PASS

RIFHEP

(Test Items)

R
(Method)

xR
®BE
(MDL)

B3
(Result)

No. 1

g
(Limit)

BATEBRE (K, i, 8)pF) /

%+ % WFDA (CFR) Title 21,

0.05

n.d.

2

Maximum extractable fraction
(water, reflux, 8 hours)

Pt 177.1500 (2015). / With
reference to CFR Title 21,
Pt 177.1500 (2015)

# 3x(Note) :
1. 0. 1wt% = 1000ppm ; mg/kg = ppm

2. MDL = Method Detection Limit (3 ;% i ;p|4&* &)
3. n.d. = Not Detected = less than MDL (& )
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X BV doy BEEERT o REATF R R ERAZEE/NE X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k 4g 2 2 & (End of Report) *x
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